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725.000 MHz 1,000 GHz 100,000 kHz 074587091 MHz | -58,38 dBm -45,38 dR 72E5.000 M 1,000 GHz 100000 kHz 084.75275 M| -58 48 dim | -45 48 di
1.000 G 3,000 GHz | 1.000 MHz 1.359865 GHz -45.46 dbm -32.46 dB 1.000 G 3,000 GHz | 1.000 M 1.39865 GHz -+4.57 dism -31.67 dB
3.000 7.000 GHz | 1.000 MHz 6.79978 G -43.32 dBm -30.32 dB 3.000 G 7.000 GHz | 1.000 M 5.91926 GHz -43.34 dBm -30.34 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.55461 GHz -43,12 dBm -3n.1zdb |||l 7.000 GHz 2.000 GHz 1.000 MHz 7.54951 GHz -43,25 dBm -30.25 dB
i T
I (] L J1 (]

Date 6.JUN.2018° 2001821

Date 6.JUN.2018° 20.19.16
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P/ Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 ddff—f - -10 daffE—f -
= G ABS 5
~20 dBr
-30 dér -30 dpr
<+ derr 40 dlBm
i i Ry LSS s gt Pt ]
il [ 1 oo e Sl 1 A=
ade o
70 dB -70 dBr
-an de -8 de
-0 dlBy -90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 241.51904 MHz -£9.66 dBm ~40,66 0B 30,000 MHz 650,000 MHz | 100.000 kHz 239.61015 MHz -59.61 dBm 45,61 dB
725.000 M 1,000 GHz 100,000 kHz 0EE.08242 MHz | -58,43 dBm | ~45,43 4B 725.000 M 100000 k 083.07253 M| -58.30 dBm | -45.30 d&
1.000 G 3.000 GHz | 1.000 MHz 1.41265 GHz -44.78 dBm -31.76 dB 1.000 G 1.000 M 1.41265 GHz -45.12 dBm -32.12'dB
3.000 GHz 7.000 GHz | 1.000 MHz 580877 GHz | -43.62 dBm -30.62 4B 3.000 GHz 1.000 MHz | 5.80077 GHz -43.62 dBm 30,62 d8
7.000 GHz 2,000 GHz 1.000 MHz 7.55011 GHz -43.,26 dBm -30.26 dB 7.000 GHz 1.000 MHz 7.55161 GHz -+3,33 dém -30.33 dB
il b
[ i VNI W ( i (L0 —
Date 6.JUN 2018 202153 Date 6 JUN 2018 20:20:58
Highest Channel / QPSK Highest Channel / 16QAM
lnn lun
v trim =
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
BPURIOUS INE_ABS 2 _BPURIOUS INE
i -10 defE—} 4
5 E_ABS_
-30 dpr
—H dBrm
bi g gy i (it L 1 e s O ity L
' = 50 dBm —
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ tart 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 681.58921 MHz -£9.66 dBm ~40,66 0B 30,000 MHz 650,000 MHz | 100.000 kHz 230.70465 MHZ -59.73 dém 45,73 dB
725.000 M 1,000 GHz 100,000 kHz 0B2.82967 MHz | -58,48 dBm | ~45,46 4B 725.000 M 100000 k 05283462 M -58.56 dBm | -45.66 0B
1.000 G 3.000 GHz | 1.000 MHz 1.42664 GHz -44.97 dBm -31.97 dB 1.000 G 1.000 M 1.42664 GHz -45.73 dBm -32.73 dB
3.000 GHz 7.000 GHz | 1.000 MHz 5.78528 GHz | -43.41 dBm -30.41 4B 3.000 GHz 1.000 MHz | 6.76328 GHz -43.56 dBm -30.56 8
7.000 GHz 2,000 GHz 1.000 MHz 7.55811 GHz -43,27 dBm -30.27 dB 7.000 GHz 1.000 MHz 7.54561 GHz -43,22 dBm -30.22 dB
il b
L i WHNNTR00D we L (T[]
Date 8.JUN.2018 2028107 Date B JUN.2018 20:28:01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

lun
) v
Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P/ Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 ddff—f - -10 daffE—f -
= G ABS 5
~20 dBr
30 dBr -30 dpr
<+ derr 40 dlBm
e T 50 dbm I e A it e s
el PPl [
70 dB -70 dBm
-an de -8 de
-0 dlBy -90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz -59.64 dBm ~46,64 0B 30,000 MHz 650,000 MHz | 100.000 kHz 340.53973 MHz -59.72 dém 45,72 dB
725.000 M 1,000 GHz 100,000 kHz -58,34 dBm | ~45.34 4B 725.000 M 100000 k : -58.54 dBm | -45.54 di
1.000 G 3,000 GHz | 1.000 MHz -+44.08 dBm -31.08 dB 1.000 G 1.000 M 1.39915 GHz -45,93 dbm -32.93 d8
3.000 GHz 7.000 GHz | 1.000 MHz -43.54 dBm -30.54 4B 3.000 GHz 1.000 MHz | 5.79028 GHz -43.14 dBm D B
7.000 GHz 9.000 GHz 1.000 MHz -43,21 dBm -30.21 dB 7.000 GHz 1.000 MHz 7.54661 GHz -43,17 dBm -30:17 dB
[ i (| 0 [ i (U -

Date 6.JUN 2016 2003515

Date 6 JUN 2018 203608

Middle Channel / QPSK

Middle Channel / 16QAM

&

T

Ref Leval 0.00 dBm  Offset 10.70 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10,70 d& Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rIl:ﬁrv Limit llnnrv
[:l'lll(’l‘)\l$ INE_ABS .10 Agrgb [;F'AII!E')I:‘T INE
5 F_ABS_
-30 dem
—H dBrm
o ~ R s e e P ]
I = = 50 dBm | ! funput e
70 B
-80 dBm
<90 dl
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650.000 MHz I 100.000 kHz 23862069 MHz -59.68 dBm 30,000 MHz 690.000 MHz | 100.000 kHz 241,58921 MHz -59,76 dBm -45,76 dB
725.000 M 1,000 GHz 100.000 kHz | 00546703 MHz | -58,33 dBm 5,33 ¢ 72E5.000 M 1,000 G 100,000 k 058,26923 M| -58 42 dim | 45,42 di
1.000 G 3.000 GHz | 1.000 MHz 1.41115 GHz -44.52 dBm -31.62 dB 1.000 G 3.000 GHz | 1.000 M 1.41085 GHz 46,46 dBm -33.45 dB
3.000 GHz 7.000 GHz | 1.000 MHz -43.52 dBm ~30.52 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.76528 GHz -43.48 dBm 3048 dB
7.000 GHz 2,000 GHz 1.000 MHz -43,11 dBm -30,11 6B 7.000 GHz .000 GHz 1.000 MHz 7.53912 GHz -43,16 dBm -30,16 dB
r g
L i WHNNTR00D we L (T[]
Date 6.JUN.2018' 20.38 40 Date 6.JUN.2018' 20.37:45
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm  Offset 10,70 dB Mode Auto Swesp Ref Lavel 000 d8m Offset 1070 d& Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck [ Limit l_lrwrv
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS
-10 ddff—f - -10 daffE—f -
= G ABE
~20 dBr
0 dér
<+ derr
o MW
de ] Tt A o 1 A P A ey
70 dB
-an de
-0 dlBy
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 672.35382 MHz -£9.75 dem 46,75 30,000 MHz 650,000 MHz | 100.000 kHz 2£9.38531 MHz -59.52 dém 45,52 dB
725.000 M 1,000 GHz 100.000 kHz | -58,68 dBm | -45 725.000 M 1,000 G 100.000 ki 002, 44505 M -58.25 dBm | -45.25 di
1.000 G 3.000 GHz | 1.000 MHz -45.13 dBm -32 1.000 G 3.000 GHz 1.000 M 1.42314 GHz -45.03 dBm -32.03 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.94176 GHz | -43.59 dBm -30.58 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 580327 GHz -43.69 dBm 30,69 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.54461 GHz -43,16 dBm -30,16 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54711 GHz -43,15 dBm -30,15 dB
il b

Date 6.JUN 2016 2004548

TITNTII o8

Date 6 JUN 2018 20°44'53

(L1 —

LTE Band

12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

&

T

Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rIl:ﬁrv PAR Limit llnnrv PAR
e SPURIOUS LINE ABS PABS e BPURIOUS LINE ABS "
-10 ddft— - -10 deff— -
g oS m E_ABS_
~20 dBr
-30 dem
~40 dim
s Aty SR L i i (it SR
1 e S e A g A R 1 i s
o
70 B
-80 dBii
90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ tart 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 238.85217 MHz -£9.63 dBm ~46,63 0B 30,000 MHz 690,000 MHz | 100.000 kHz 198. 74213 MHz -59.77 dém -45,77 4B
725.000 MHz 1.000 GHz 100.000 kHz | -58.12 dBm | 12 9B 725.000 M 1.000 GHz 100,000 kHz | 077.05044 M| -58.28 dm | -45.28 dB
1.000 G 3.000 GHz | 1.000 MHz 2 dB 1.000 G 3.000 GHz | 1.000 M 1.39985 GHz -45.51 dBm -32.51 dB
3.000 7.000 GHz | 1.000 MHz 6.7 -43.45 dBm -30.46 4B 3.000 G 7.000 GHz | 1.000 M 6.78528 GHz -43.43 dBm -30.43 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.568811 GHz -43.28 dBm -30.28 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.63154 GHz -43,25 dBm -30.24 dB
v w
I (] L J1 (]
Date 6.JUN.2018 20.62.01 Date 6.JUN.2018' 20:62'65
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG82

0225-02B

LTE Band 12/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit Gheck P/ Lirmit l_lrwrv
2 _SPURIOUS LINE_ABS 58 2 _SPURIOUS LINE_ABS
-10 ddff—f - -10 daffE—f -
5 5 ABS 5
~20 dBr
30 dBr -30 dpr
<+ derr 40 dlBm
! PPy R i ity PN 1 e o pay e R e ]
-50 dg ~50 dbrm |
Gy A
70 dB -70 dBr
-an de -8 de
90 By -90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 236,97151 MHz -£9.55 dem ~45,55 0B 30,000 MHz 650,000 MHz | 100.000 kHz 678.62069 MHz -59.75 dém 45,75 0B
725.000 M 1,000 GHz 100,000 kHz 003.48301 MHz | -58,58 dBm | ~45.56 4B 725.000 M 100000 k 074,53 -58.39 dBm | -45.30 dB
1.000 G 3.000 GHz | 1.000 MHz 1.40665 GHz -44.54 dBm -31.64 dB 1.000 G 1.000 M 1.40 -44.90 dBm -31.90 dB
3.000 GHz 7.000 GHz | 1.000 MHz -43.63 dBm -30.63 4B 3.000 GHz 1.000 MHz | 5.77328 GHz -43.52 dBm -30.52 d8
7.000 GHz 2,000 GHz 1.000 MHz -43.32 dBm -30.32 dB 7.000 GHz 1.000 MHz 7.54661 GHz -43,21 dBm -30.21 dB
il b
’ i T o ( j T
Date 6.JUN 2018 205526 Date 6 JUN 2018 20-54:32
Highest Channel / QPSK Highest Channel / 16QAM
lnn lun
v trim =
Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10,70 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit rIl:ﬁrv Limit llnnrv
BEURIOUS LINE ABS 2 _SPURIOUS LINE
i -10 defE—} 4
5 E_ABS_
-30 dpr
—H dBrm
e I
P o R i
1 -wmmw"" e T e - ranenrey
o
70 B
-8 deni
-90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ tart 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 687.52624 MHZ -£9.73 dem 30,000 MHz 650,000 MHz | 100.000 kHz 23301345 MHz -59.62 dém -45,62 dB
725.000 M 1,000 GHz 100,000 kHz 003.48301 MHz | -58,37 dBm | 537 ¢ 725.000 M 100000 k 0B83. 10440 M 1 -45.52 di
1.000 G 3.000 GHz | 1.000 MHz 1.41365 GHz -44.65 dBm -31.65 dB 1.000 G 1.000 M 1.41365 GHz -30.72 dB
3.000 GHz 7.000 GHz | 1.000 MHz 5.77778 GHz | -43.65 dBm ~30.65 4B 3.000 GHz 1.000 MHz | 5.80927 GHz -43.52 dBm -30.52 d8
7.000 GHz 2,000 GHz 1.000 MHz 1z -43,02 dBm -30,02 dB 7.000 GHz 1.000 MHz 7.54461 GHz -43,22 dBm -30.22 dB
il b
L i WHNNTR00D we L (T[]
Date 8.JUN.2018 21:01:39 Date B JUN.2018 21:02:34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

lu_‘? [“_‘E‘
v v
Ref Level 0,00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 0.00 d8m  Offset 10.70 d8 Mode Auto Sweap
SGL Count 100/100 SGL Count 100/100
o1 ivgrwr
PAES Limit A]Iu;< k PAE
IPLRIOUS | INE ABS. .10 4R Iswur:mu': INE_ABS PAR
5_LINE_ABS _SPURIOUS_LINE_ABS.
20 dB
-30 da -30 dar
-40 dBm -40 dam
P i ouNy R o Ea s oy SO
S0 di L —— e Sod . e 8. e .|
s .
70 =70
-80 -80
-20 dBm -80 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
|Spuripus Emissions |Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs | Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit
30.000 MHz 690,000 MHz 100.000 kHz 596,82159 MHz -58,76 dbm -46.76 db 30.000 MHz 690,000 M 100,000 kHz 23169415 MHz -53,74 dim -46.74 dB
725,000 MHz 1,000 GHz 100,000 kHz 984.20330 MHz -58,40 dBm ~45.40 dB 725,000 MHz 1,000 GHz 100,000 kHz 93502747 MHz -58.68 deém -45.66 db |
1.000 GHz 3.000 GHz 1,000 MHz 1.39865 GHz 7.03 diém | -34.03 db | 1.000 GHz 3.000 GHz 1,000 MHz 141415 GHz -47.39 dm | -34.39 db |
3.000 GHz 7.000 GHz2 1.000 MHz 6.78278 GHz 3,59 dBm -30.59 d8 | 3.000 GHz 7.000 GH2 1.000 MHz 6.78278 GHz -43.53 dBm -30.53 d8 |
7.000 GHz 9,000 GHz 1.000 MHz 7.56411 GHz -43.21 dBm -30.21 dB 7 9,000 GHz 1,000 MHz 7,56011 GHz -43,22 dBm -30,22 B
i ) Jj{ ) L]

Date: 8 JUN.2018 21:48.03

Date: 6 JUN.2018 21:49.19

Highest Channel / 64QAM

l“r":‘
v
Ref Level 0.00 dBm Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
@71 avorwr
Limit T ack
5 _SPURIOUS | INE_ABS
-30 di
40d
R P,
-50 dBm I ¥ =
o
70
-80 dBm:
-ap d
Start 20.0 MHz 19005 pts Stop 9.0 GHz
|Spurinus Emissions
Rangelow | Rangeup | RBW | Frequency |  powerabs | ALimit
30.000 MHz 690,000 M 100,000 kHz BEIGE MH: -59.67 dBm -46.67 di
725,000 MHz 1,000 GHz 100,000 kHz B8B83, 10440 MHz 8,58 dBm -45.58 dB |
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.35 dBm | -33.35 db |
3.000 ¢ 7.000 GHz 1.000 MHz 6.93376 GHz -43.73 dBm -30.73 d8 |
7.000 GHz 9.000 GHz 1.000 MHz 7.55161 GHz -43.15 dBm -30.15 dB
i
JL J i Lol

Data: 6.JUN.2018 21:5253
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

l"E' tr l@
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Swesp Ref Level dém Offset 10,70 dB Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Limit -_]nprv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
-10 dft— = 10 def—f
OUS_LINE_ABS _ IE_ABS_
20 dBrv
0 dBr -30'dBm
B -40 dBm
d 1 VIARPEY 50 dB 1 o
ds X m
P oy
-70 dB -70 dBmy
-80 dai -80 dBm
-0 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650.000 MHz I 100.000 kHz 30135 MHz -59.65 dBm 30,000 MHz 650.000 MHz | 100.000 kHz 236.64168 MHz |
725.000 MHz 1,000 GHz 100,000 kHz 00354396 MHz | -58,57 dBm 725.000 MHz 1,000 GHz 100000 kHz -58.26 dBm o
3.000 GHz | 1.000 MHz 1.39865 GHz -45.94 dBm 1.000 GHz 3.000 GHz | 1.000 MHz -47.29 dBm -32.20 g
7.000 GHz | 1.000 MHz 9978 GHz | -43.45 dBm ~30.45 4B 3.000 GHz 7.000 GHz | 1.000 MHz | 2 -43.5¢ dBm ~30.54 dB
2,000 GHz 1.000 MHz 7.55161 GHz -43,28 dBm -30.28 dB 7.000 GHz .000 GHz 1.000 MHz 7.63204 GHz -43,25 dBm -30.25 dB
g

TITNTII o8

Date 6JUN 2016 21:2254

Date 6 JUN.2018 21

(L1 —

Highest Channel / 64QAM

&

Ref Level 0,00 dBm  Offset 10.70 db Mode Auto Sweep

SGL Count 100/100

@1 AvgPwr
Limit (theck
BPURIOUS INE_ABS
1 =
LINE_ABS_
' ey - P s Ly SR
\
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spuricus Emissions
f Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650.000 MHz I 100.000 kHz 683.23838 MHz -59.73 dBm 3
725.000 MHz 1,000 GHz 100,000 kHz 00381868 MHz | -58,54 dBm | d
3.000 GHz | 1.000 MHz 1.42664 GHz -46.78 dBm -33.76 dB
7.000 GHz | 1.000 MHz 6.91476 GHz | -43.46 dBm 30,46 dB
2,000 GHz 1.000 MHz 7.54011 GHz -43,24 dBm -30.24 dB

Date. 6.JUN.2018 21:27:43
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

& g

Ref Level 0,00 dém Offset 10,70 dB Mode Auto Swesp Ref Level dém Offset 10,70 dB Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Limit -_]nprv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
-10 dft— = 10 def—f
OUS_LINE_ABS _ IE_ABS_
20 dBrv
-30'dBm
B -40 dBm
Py . o er BSOSV S S e vov e SO S R
a8 : L Sk = 50 dBm 1 Y =
3 o
-70 dBmy
-80 dBm
-0 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 683,50822 MHz -59.56 dBm 30,000 MHz 690.000 MHz | 100.000 kHz 6267 MHz 9, -45,74 dB
725.000 MHz 1,000 GHz 100,000 kHz 005, 56593 MHz | -58,55 dBm 72E.000 MHz 1,000 GHz 100.000 kHz | 95552108 MHz | -58,58 dim | -45.58 di
3.000 GHz | 1.000 MHz 1.39865 GHz -47.07 dBm 1.000 GHz 3.000 GHz | 1.000 MHz 1.41115 GHz -45.98 dBm -32.98 dB
7.000 GHz | 1.000 MHz 6.78178 GHz | -43.53 dBm 53 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.80377 GHz =43 .44 dBm ~30.44 dB
2,000 GHz 1.000 MHz 7.54961 GHz -43,29 dBm -30.28 dB 7.000 GHz .000 GHz 1.000 MHz 7.55211 GHz -43,15 dBm -30.15 dB

Date 6.JUN 2018 21:3117

TITNTII o8 [ Il

Date 6 JUN 2018 213232

(L1 —

Highest Channel / 64QAM

&

Ref Level 0O dBm Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

@1 Avgrwr

Limit (theck
BPURIOUS INE_ABS
1 =
LINE_ABS_
S TP
* B o e e, st b
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spuricus Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 231.03448 MHz -59.70 dBm -40 0 dB
725.000 MHz 1,000 GHz 100,000 kHz 076.51090 MHz | -5 dBm ~45,62 4B
3.000 GHz | 1.000 MHz 1.42314 GHz -46.37 dBm -33.37 dB
7.000 GHz | 1.000 MHz 6.94376 GHz | -43.56 dBm ~30.56 dB
2,000 GHz 1.000 MHz 7.56011 GHz -43,05 dBm -30.05 dB

Date 6.JUN. 2018 21:36/06

WINHTNI W

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A12-39 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 12/ 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

& g

Ref Level 0,00 dém Offset 10,70 dB Mode Auto Swesp Ref Level dém Offset 10,70 dB Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Lirmit -_]nprv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
-10 dft— = 10 def—f
OUS_LINE_ABS _ IE_ABS_
20 dBrv
0 dBr -30'dBm
=40 dBrr -40 dBm
T i (SN R L
o e, — ~
50 dB i i ~50 dbrm T ] e
- i
-70 dB -70 dBmy
-80 dai -80 dBm
-90 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz £89.83508 MHz 9, 30,000 MHz 690.000 MHz | 100.000 kHz 23400300 MHz -59,43 dBm
725.000 MHz 1,000 GHz 100,000 kHz 05343407 MHz | 725.000 MHz 1,000 GHz 100000 kHz 089.07253 MHz | -G8 44 dim |
3.000 GHz | 1.000 MHz 1.39965 GHz 1.000 GHz 3.000 GHz | 1.000 MHz 1.40685 GHz & dBm -33
7.000 GHz | 1.000 MHz 6.75778 GHz2 | -43.64 dBm ~30.64 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.94176 GHz -43.65 dBm ~30.65 dB
2,000 GHz 1.000 MHz 7.55011 GHz -43,26 dBm -30.26 B 7.000 GHz .000 GHz 1.000 MHz 7.54811 GHz -43,23 dBm -30.24 dé
T[T g T
L CNINERI0D e L J1 CHNTAEDY e
Date 6.JUN 2018 21:39-40 Date 6.JUN 2018’ 21:40:55
Highest Channel / 64QAM
l@
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit (theck
BPURIOUS INE_ABS
1 =
LINE_ABS_
' —— A R e & e
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spuricus Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650.000 MHz I 100.000 kHz 358,38231 MHz -59.75 dBm -46,75 o8B
725.000 MHz 1,000 GHz 100,000 kHz 009,31310 MHz | -58,51 dBm | -45.51 0B
3.000 GHz | 1.000 MHz 1.41365 GHz -46.88 dBm .66 dB
7.000 GHz | 1.000 MHz 6.79028 GHz | -43.36 dBm ~30.36 dB
2,000 GHz 1.000 MHz 7.54161 GHz -43,27 dBm -30.27 dB
—
L ]
Date 6.JUN.2018' 21:44.20
TEL : 886-3-327-3456 Page Number : A12-40 of 41

FAX : 886-3-328-4978



swamoncas. FCC RADIO TEST REPORT

Report No. : FG820225-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0017
40 Normal Voltage 0.0114
30 Normal Voltage 0.0143
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0116
0 Normal Voltage 0.0010

110 Normal Voltage 0.0141 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0130
20 Maximum Voltage 0.0137
20 Normal Voltage 0.0000
20 Battery End Point 0.0033

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 Al2-41 of 41




wammanas. FCC RADIO TEST REPORT Report No. : FG820225-02B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.68 4.61 4.99 5.97 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 6.00 6.41 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : Al3-10of 21

FAX : 886-3-328-4978




wammanas. FCC RADIO TEST REPORT Report No. : FG820225-02B

LTE Band 13/ 10MHz / QPSK
Middle Channel / 1RB Middle Channel / Full RB
[=] [=]
Ref Lovel 70.00 com  Offset 10,80 o6 : Ref Lovel 30.00 gbm  Offset 10,60 b :
e At a0 ds  AGT Z s e RBW 10 MHz e At a0 ds  AGT Z s e RBW 10 Mz
8153 View 8153 View
S| =
i — L -
\ N
\
0.0 i 0.0
: \
| )
| T
1
1E + < 1E i T
| ‘w
1E i 1E
: i
I
CF 782.0 MHz ean Pyr + 20,00 dB CF 782.0 MHz Mean Pyer + 20,00 dB
i e Distril Function Samples: 130000 o ry G e Distril Function Samples: 130000/
| Peak |  Crest | 0% | 10% [ 1% 1% | Mean | Peak | Crest | 0% | 1% | |
Traco 1 | o 24 54 dhm 3.70 da 2.03 0B 3598 Trace 1 | 2160 dkm 6,79 dhm 5.15 da 2.41d8 394 d8
P — r P — r
Date: § JUN20VS 22649 Date: § JUN20Y8 226439
LTE Band 13/ 10MHz / 16QAM
Middle Channel / 1RB Middle Channel / Full RB
[=] [=]
Ref Lovel 70.00 com  Offset 10,80 o6 : Ref Lovel 30.00 chm  Offset 10,80 :
e At a0 ds  AGT s e RBW 10 MHz e At a0 ds  AGT 2 e RBW 10 Mis
8153 View 8153 View
S s B iw___\-\r‘
a1 o a1 -
0.0 I‘, 0.0
1E4 ‘ 1E4 -.“
1E | \ 1E l‘!‘ <
b 5
|
1E 1E
CF 782.0 MHz ean Pyr + 20,00 dB CF 782.0 MHz Mean Pyer + 20,00 dB
o ry G e Distril Function Samples: 130000 o ry G e Distril Function Samples: 130000/
Mean | Peak |  Crest | 0% | 10% [ pawe | opose | Mean | Peak | Crast | 0% | 1% [ pawe | o1% |
Trace 1 | 20.25 obm z 03 da 3.04 0B +.90 4B 95 0B 5.01 08 Trace 1 | 2065 gkm 7 46 dhm 5.9 da 3,13 dB 501 d8 547 dB S
Il ] [y Il ] [y
Date: § JUN20V8 2264 08 Date’ § JUN20Y8 226418
LTE Band 13/ 10MHz / 64QAM
Middle Channel / 1RB Middle Channel / Full RB
[=] [=]
5.00 Gbm _ Offset 1080 0B : Ref Lovel 30.00 gbm  Offset 10,60 b :
e At a0 ds  AGT Z s e RBW 10 MHz e At a0 ds  AGT Z s e RBW 10 Mz
8153 View 8153 View
o1 = L34 =
0.0 0.0
1
1E ; 1E A =
'\,
)
1E 1E
CF 782.0 MHz Aean Pyr + 2000 dB CF 782.0 MHz
o ry G Function : 130000] i ry G e Distril Function
Mean | |  crast | 0% | 10% [ BL 0.01% | Mean | Peak | Crast | 0% | 1% |
Trace 1 [ 19.20 dbim 5,03 da 3.04 0B 539 dB 6,03 0B Trace 1 [ 15.74 dbm 27 66 dim 7.92 d8 3.07 dB 519 da
T T
Diate: 6 JUN 2018 225349 Date: 6.JUN 2018 225350

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : Al3-2 of 21



wammanas. FCC RADIO TEST REPORT Report No. : FG820225-02B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.89 4.87 - - - - - -
Middle CH - - - - 4.85 4.86 9.87 9.79 - - - -
Highest CH - - - - 4.98 4.83 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.95 - - - - - - -
Middle CH - - - - 4.90 - 9.91 - - - - -
Highest CH - - - - 4.86 - - - - - - -
TEL : 886-3-327-3456 Page Number : Al3-30of 21

FAX : 886-3-328-4978




wammanas. FCC RADIO TEST REPORT Report No. : FG820225-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

=] vy =)
1 L
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 18 us = VBW 300 4Kz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@50 M R
™M ™M) TE]
o 700, 17900 Mz
ane 2600 diy| s
i o "’ St \ aau:.mmnuu.\m.- i I" e
i \ 1594 /
0 dim— : 4 0 dm— :
i 1z
16 - - Bl
|’ \
e Yeen 1 R
20 ¢ o 20 de iy
s S
a0 - -30 .
40 F
7
A
40 B —
60 dBm -60
CF 779.5 MHz 1001 pis Span 10,0 MHz CF 779.5 MHz 1001 pis Span 10.0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 780,588 M 15,59 dam e down 4885 Wz | - 1 780670 MRz 14 44 dBm e down 4868 MHZ ||
71 B 7.052 M -30:50 dBm ndg | Tl L -11.85 dBm ndg 26,0048 ||
T2 1 781548 M -9,74 ddm 0 factor | = 1 -11.42 dam 0 factor |
i T
Date § JUN 2018 220430 Cate 6JUN 2018 220420
=] vy =)
1 L
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 18 us = VBW 300 4Kz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@50 M fo 351 Max
CLED 16,60 dn [ETRY]
o - HAL 2100 A
Rk i x 2600 di) i
I~ v ™ e 4. 845000000 MH2 P T -
10 16 o f
| f 1619 . \
= ] 0 dam— |
r| ¢ |
10 - '-" 40 P i
f \ /
T ] S
413 df 40 df
50 dm— 50 dfim—
-0 dBm -60
CF 702.0 MHz 1001 pis Span 10,0 MHz CF 702.0 MHz 1001 pis Span 10.0 MHz
Marker | Marker ]
Type | Ref | Tre | | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f e down - 14,07 d e down
71 B ndg Tl L ndg
T2 1 0 factor T2 1 0 factor
i T
Date § JUN 2018 221455 Cate 6JUN 2018 221606
=] vy o=
1 L
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e Att dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att e SWT 18 us = VBW 3004Hz  Mode Autg FFT
6L Count 1007100 6L Count 100/100
&30 dnm)| [ ED 1580 dnm|
19100 Sz . 10000 M|
bk 2600 db) it B e
10 Vol kb 0on00 Mz i ks et i f WA B #8251
7 1576 f ]
0 dm— 4 0 dfim— .
¥
-1 ¢ -10 7
\ / \
} .
- 20 dem
- VA Al s L T
ﬁ. oM in v v ol = achlli N
-0 d 40 d
50 dim— -50 dism—
60 dBm- 60
CF 704.5 MHz 1001 pts $pan 10.0 MHz CF 704.5 MHz 1001 pts $pan 10.0 MHz
Marker Markar ]
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 i@ down [ [ wr 1 7641 MRz 14,80 dBm ndB. down 4,825 MHZ ||
¥1 | nds 71 i 782.062 MH: -11.44 ndg
T2 1  facior | T2 1 785,658 Mz 10,77 dam  facior
i T
| J) LR | J
Dafe: §.JUN 2018 221608 Dafe: §JUN 2018 2215 58

TEL : 886-3-327-3456 Page Number 1 Al3-4 of 21
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 13

[ [em
Ref Lovel 30.00 chm  Offset 10,00 0B = RBW 300 bz RafLavel 9000 gim  Offset 10.00 b w ABW 30
e At MdE SWT  12.6us @ VBW 1MHz  Mode Autg FFT e Att MGE SWT 126 us e VEW Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
(@371 Max (@100 Man
[TETED]
ket : " 5 20 dam Hr 2
ke £ nig 2000 diy| [ ~ 26500 diy
10 L= = RIRIA000 g 10 s ol du i - v, 2.790000000 MH:
{ 3 factor M f or \ aa,
! / X
0 i S L 0 dam — A
10 ¥ + 10 dam L 3
! I
201 dem = 20 dem A n
a0 - 0
40 dam
50— =
-0 -0
CF 702.0 MHz 1001 pts Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | ¥-value | Function | Function Result |
M1 f 780,452 NHz 16.7 e down UET Mz | ML L 1 e down z
T1 1 nda 26,00 d8 1 i E nda
T2 1 0 factor T2 1 0 factor
- T
Date: § JUN20VS 223539 Cate: 6JUN 2018 223638

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : Al3-50f 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Date § JUNZ0VE 222456

(=)
Ref Lovel 30.00 chm  Offset 10,00 0B = RBW 100 bz
e At dE SWT 18 us = VBW 300 4Kz Mode Autg FFT
SiL Count 1007100
@ 1Pk May
[TETE] 13,46 aBm)|
N AL OGADY Sz
bk nig 2600 di
= 0
10 = A\
* m
o B | il I 1 it
16 d '.‘,r k{
208 / 4
= T T =
=30 s it
401 £
e
-0
CF 779.5 MHz 1001 pts Span 10,0 MHz
Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result |
M1 1 3.45 dBm o8 down |
T1 i 0 dbm nda
T2 1 7 dBn @ factor
-

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

=) ‘ =
Ref Lovel 30.00 chm  Offset 10,00 0B = RBW 100 bz RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT e Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
CLED 14,21 B CLED o
. 04.21900 MH3 — 22 3800 Mz
bk o) o i 26.00 d
i A " PR i e - B ' B.9INH00000 MH
El 78.4)
|
0 dim- 7— -+ 0.dém; -
10 da f 10 da
/ ! X
T — 20 dem =T
a0 e
40 "
50 dim—
-0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result
M1 f 783216 NHz e down | - L 82 15.92 dam
T1 i 779,542 MH a8 1 1 m
T2 1 784,438 Mz @ factor T2 1
-

Date § JUNZ0VE 225013

Date 6.JUN 2018 2247 46

Highest Channel / 5MHz / 64QAM

=]
Ref Lovel 50.00 dim  Offset 10.80 di = RBW 100 kHr
e Att dE SWT 12 45 @ VBW 3004kH:  Mode Auto FFT
6L Count 1007100
[T 15.00 dim|
n— 1000 M
RcHm nidg 2600 dn)|
i i N i A o A 10000 Mz
Q factor | 1618
Odsm: L
X
-10 da ¥
204 .
NS VRO A A A i
A0 de -
-0 d
50 dim—
60 dBm
CF 704.5 MH2 1001 pts Span 10.0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 1 15.08 dBm ndB. down IES
T 1 - m nds 2
T2 1 780,548 MHz 10,76 dam Q facior

Dafe §JUN 2018 22 3045

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. A13-6 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

Occupied Bandwidth

FAX : 886-3-328-4978

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.5 4.5 - - - - - -
Middle CH - - - - 4.48 4.49 8.99 9.03 - - - -
Highest CH - - - - 4.51 4.49 - - - - - -
Mode LTE Band 13 : 99%0BW/(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.52 - - - - - - -
Middle CH - - - - 451 - 8.99 - - - - -
Highest CH - - - - 4.49 - - - - - - -
TEL : 886-3-327-3456 Page Number : Al3-7 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

=] vy =)
1 L
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
CLED il CLED
N 00 Sz
20 diny Hw 4 14456 MH:2 i
r P
10 - o 10 =
i f
0 dim— . 0 dam— J‘
/ / \
10 d 1 -0 7 1y
20 —{— i R 20 dém L ~
-30 de: % 0 =
o P
40 40 d
A ~
{50 g — 40—
-0 -0
CF 779.5 MHz 1001 pts Span 10,0 MHz CF 779.5 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 15.92 dem | - 1 760 M 14.10 dem |
T1 i Oce 8w 4495504486 MHz | 1 1 9.90 dbm Oce 8w 4495504496 MHz ||
T2 1 | T2 1 1 .95 dBm |
i T
it J) | Ji UHRuRENEY oo

Date § JUNZ0VE 220859

Date 6.JUN 2018 2204 08

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

=] vy =)
1 L
Ref Lovel 30.00 chm  Oftsat 10.60 66 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b w ROW 100 bhz
e At e SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
CLED 15,02 anm| CLED TED
N g 4.1 7900 Sz \ 0, 49200 MMz
Rk faTtd: 1) e 470 MHZ| i ‘ oee B 4485514486 MHz2
- AP
1 —— 1 — - —
[ | \
— — L 0 dm— \
\ / |
10 d . — 10 - -
f \ / \
| e iy - 20 T < —r —
-0
40 40 de
50 dm— 50 dfim—
-0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | ¥-valug | Function | Function Result |
(- f 783.170 NHz E [ 1 1428 4 i
T1 i Oce 8w 1 f] Oce 8w 4435514486 MHz ||
T2 1 T2 1 8 |

'

Date § JUNZ0VE 221528

Date 6.JUN 2018 221616

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

=] vy =)
1 L
Ref Lovel 50.00 déim  Offset 10.80 db = RBW 100 k Raf Laval 50.00 dbm  Offset 10,80 dit = RAW 100 kHz
e Att dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att e SWT 12 4= @ VBW 3004z Mode Auto FFT
SGL Count 100/10d 351 Count 100/100
[T [T |
200 A . M0 M1
bk e B . ' 44505 MH2| i I oG Biv £.ABE514486 Mz
i ok ol ki i L N e T
|
| ! \
0/ gBm— 4 0 dm— /
i \ / |
-10 A 10 T
f \
/ Y \
e Wi = A i
P o o . -t s 7
40 40 d
50 dm— -50 dém—
-60 dBm 60
CF 704.5 MH2 1001 pts Span 10.0 MHz CF 704.5 MHz 1001 pts Span 10.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
ML L 7E M | w1 1
T 1 Oce 8w + 50544505 MHz | 1 L Oce 8w
T2 1 | T2 1

’

Date §JUN 2018 221537

Date: 6.4UN 2018 221647

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : Al3-8 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

3

Ref Lovel 30.00 chm  Offset 10,00 0B = RBW 300 bz RafLavel 9000 gim  Offset 10.00 b w ABW 30
e At MdE SWT  12.6us @ VBW 1MHz  Mode Autg FFT ko Att B SWT 126 us e VBW Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
(@371 Max (@100 Man
[TETED]
20 dBm T L — g 20 déim . i g 5 i
1 yi = - 1 bt = S "
/
0 i ! 0 dam y -
| \
16 dam- - - 10 dam -
! I 1
20 dem L = 20 dem = e
a0 0 —
40 di —
&0 -0
CF 702.0 MHz 1001 pts Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | | Function | Function Result | Type | Ref | Tre | | Function | Function Result |
M1 1 m | M1 1
T1 1 Oce Bw 5.991008591 MHz 1 i Oce Bw 5.030859031 MHz
T2 1 T2 1

]

Date § JUN 20V 225508

Date 6.JUN 2018 223518

TEL : 886-3-327-3456

FAX : 886-3-

328-4978

Page Number : Al3-9 of 21




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG820225-02B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Ref Lovel 50.00 dim
le ALt e
SGL Court 1007100
@20 Max

Offset 10.80 dé = RAW 100 kHr

SWT 12 s & VAW 300kH:  Mode Autg FFT

[CETEY)

20 dm

CF 779.5 MHz

1001 pts Span 10,0 MHz
Marker |
Type | Ref | Tre | | Function | Function Result |
M1 1 m 1
T1 i Oce Bw 4515484515 MHz
T2 1

3

Date § JUNZ0VE 222445

Middle Channel / 5SMHz / 64QAM

(=) ‘ (=]
Ref Lovel 30.00 chm  Offset 10,00 0B = RBW 100 bz RafLavel 90,00 ghm  Offset 10,90 b w ROW 300 bz
e At e SWT 1945 @ VBW 300Kz Mode Autg FFT e Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M [0 351 Max
™M) ™M)
20 dim . TRLAO0N Wity 20 dar '
Oce B + 605404505 MH2 - ¥
] I R M = 1 g VN e S -
I 1 T
< / | _ / \
0/dam- L ! . | . o A 0 G —- I L ! - 4
f \ | 1
/ \ / \
10 dém A -10 dam
4 \ | i
f \ f \
= 20 dem - S
v I P = - s
30 der 2
40 —
50 dim—
&0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 L MHz 14.17 dBm | [T 1 Mz 15.30 dBm
T1 i 5 dBm Oce Bw 4505404505 MHz 1 1 9.98 dém Oce Bw 5.991008091 MHz
T2 1 .97 dém T2 1 a0 dém
- — -
it RURENEY e |
Date § JUN2018 223073

Date 6.4UN 2018 224735

Highest Channel / 5MHz / 64QAM

f°P|
Ref Lovel 50.00 dim  Offset 10.80 di = RBW 100 kHr
e Att dE SWT 12 45 @ VBW 3004kH:  Mode Auto FFT
SGL Count 100/10d
Man
[T T dnm|
20 dim 7 00 M|
RcHm e B £.AB551 4480 MH3|
i 2 i i I
I |
0 dsm i -
/ \
| \
|
f T
- o/ L
e - =
-0 d
50 dim—
60 dBm
CF 704.5 MH2 1001 pts Span 10.0 MHz
Marker |
Type | Ref | Tre | X-valiue 1 W-value | Function Function Result |
M1 1 7 152
T 1 Oce Bw
T2 1
i

Date § JUN 2018 2230 34

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

Conducted Band Edge

LTE Band 13 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m ) [=)|[ s»e [
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém Offset 10.80 dB Mode suto Sweep
SEL Count 100,160 SOL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck Limit ¢hack
20 dbe_foupinue | ive an s 20 dhife—JRURIQUS LINE 4BS
10 dém M 10 dém
”.
]
-10 dém - -10 dBm —
I
0 dBm )‘ \ -20 dBm
¥ | O
40 dam % =
/' \\:\_ | L.
50 dém f iR T — -
60 d8m T "
Start 763.0 MHz 7007 pts Stop B06.0 MHz | |[I'Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangetow | Rangeup | RBW | Fraguency | _Powerabs |  avimit ||| __Rangetow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MHz 5.000 M 6.250 kHz 76822777 MHz -61.55 dém -26.59 i 763.000 MHz 775.000 MHz. | £.250 kHz 771.20579 MHz | -61.74 dbm -26.74 dB
775.000. MHz | 775.900 MHz 100.000 kHz 775.21623 MHz -47.22 dBm 775.000 MHz 775,900 MHz 100,000 kHz T75,34481 MHz -49.53 dBm | -36.53 dB
775.900 M 776.000 Mz 30.000 kHz 77599755 MHz -52.90 dém 775.900 MHz 776.000 MHz | 30.000 kHz 775.90504 MHz -54.41 dBm -21.41 d8
77 Mz | 788 160,000 ki 20.87 dim | 776,000 MHz | 789,000 MHz | 100.000 kHz | 78668731 MHz 20,85 dBm | -9.14 dB
788.000 MHz 788 30,000 kHz -54.62 | 788.000 MHz 788,100 MHz | 30,000 kHz 788,00335 MHz 93 dé
788.100 Mz 793.000 Miz 100.000 kHz =50.02 d 782,100 MHz 783,000 MHz 100000 kHz 788,84550 MHz | -20.78 d8
793.000 MHz 605.000 MHZ 6.250 kHz ~61.48 793,000 MHz BO6.000 MHz 6.250 kHz 799 05844 MHz -61.62 dBm -26.62 dB
.
I )i ] , i UINRTTHT v
Date: 6.JUN 2018 22:11:08 Date: 6.JUN.2018 22.22.48
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= ax
e ] (=)|( spe [
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 10.80 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck Limit ¢hack PARS
20 dbipe—foupInus bive ans DA e R R A s
10 dBm 10 dBm
—4 t—
|F’ | o dim ‘
! | =10 dBm T
=1 { 5 = 5
! L -20 dBm i
\ ] |
b, J .
LY e ’____,JJ '\r
L.——}--h-.\ / N’\
= I o
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[ Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
Range Lov Range Up | RBW | Frequency | PowerAbs |  atimit ||| Rangetow | Rangeup | RBW | Froquency |  Powerabs | Avimit
763.000 MHz | 775.000 MHz 6.250 kHz 774,95804 MH2 | -60.92 dém | -25.92 di 763,000 MHz 775.000 MHz 6.250 kHz 77408292 MHz ~61.69 dEm -26.69 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.000 MHz 775,900 MHz 100,000 kHz T75.89416 MHz -46.10 dém | -33.10 48
775.008 MHz 30.000 kHz 775.98407 MK 775.900 MHz 776.000 MHz | 30.000 kHz 775.96588 MHz -49.91 dBm -36.91 dB
gt | 88,030 L L Lt B 776,000 MHz | 788.000 MHz | 100.000 khz | 6.16 dBm | 4 da
788,000 Mz 788.100 MHz 30.000 kHz 786 1 MHz | 788.000 MHz 788,100 MHz | 30.000 kHz -36.66 dBm 3,86 dB
788.100 MHz 793.000 MHz 100,000 kiz THB.47937 MMz -36.37 dBm 788,100 MHz 703,000 MHz 100,000 kHz 04 dém | -20.04 di
793.000 MHz 606.000 MHz 6.250 kHz 793.18831 MHz -60.81 dim 793,000 MHz BO6.000 MHz 6.250 kiz 60,03 dBm -25.03 dB

.

( J

Date 6.JUN.2018 22:06:09

)

LU

|

Date. 6.JUN2018 221747

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

=

Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

(Speemm )

&

Ref Level 30,00 d&m
SGL Count 1004100

Offset 10.80 dB Mode suto Sweep

@1 AvgPwr (@1 AvgPwe

Limit Fheck PARS Limit Ghack
20 dbhe—foupious Live ans — 20 dblfe—fOURIOUS |INE 4BS
10 d8im I! 10 dbm
o [

I
-10 dBm 1 ‘I -10 dem —
11
-20 dem ) T -20 dBm
SPURIGUS L Tk i
e S u,f
n
/ L ] |
-50 dBm ‘ L T = AN —
0 dBm 1
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763,000 MHz 775,000 MHz 6.250 kHz 773.37562 MHz -61.56 dBm -26.58 uB | || 763,000 MHz 775.000 MHz 6.250 kHz 774.01098 MHz -61.58 dim -26.58 dB
775.000 MHz | 100.000 kHz 775.23601 MHz -48.16 dBm =35.16 db 775.000 MHz 775,900 MHz | 100,000 kHz 775.87078 MHz I -49.64 dBm | -36.64 dB
30.000 kHz 775.94370 MH2 “52.08 dém ~33.00,d8 775,900 Mhz 776,000 MHz | 30,800 kHz 775.98666 MHz -54.45 dBm -41.45d8
788,000 | 269 MHz | S dém | -10.08 dé 784,00
i 788.100 MHz 38 MHz -5 dim -41.37 dB | 765 10 ~53.00.dBm |
788.100 MMz 793.000 MHz 6189 MHz -45.51 dBm -36.51 de 788,100 MHz 793000 MHz | 234,83 dbm
793.000 MHz 606.000 MHz 7143 MHz -61.54 diém -26.54 dB 793,000 MHz BOE.000 MH= B05.31618 MHz -61.52 dim |

‘ JU B

Date 6.JUN.2018 220928

. i

Date: 6.JUN 2018 22:21:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Offset 10.80 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

&

Ref Level 30,00 dém

SGL Count 100/100

Offsat 10.80 dB Mode suto Sweep

@1 AvaPwr
Limit §heck PARS hack
20 dbe_foupinue | ive an paks loURIOUS | INE ARG 2485
10 dBm
0 dbr = Hl
-10 dar — ; ‘l — T
-20 dém ‘I
] ks . |
o L i 1
_SPURIOUS_LINE 7
40 dB i \_\“—"F--._ “T""\\
-50 dBm r/ |.—.1
dam. — )
Start 763.0 MHz 7007 pts Stop B06.0 MHz | |['start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit | Rangetow | Rangeup | RBW | Frequency | pawerabs | ALimit
762,000 MHz | 775,000 MHz 6.250 kHz 774,87413 MHz | -61.28 dém | -zé.ee a8 | (™ 7p3.000 MAz 775.000 MAz 5.250 FHz 763.67732 MHz -61.61 dbm —z 61 dE
775.000 MHz 775.900 MHz 100.000 kHz 775.89505 MHz -37.46 dbm -24.46.db 775.000 MHz 775.900 MHz | 100,000 kHz 775.87897 MHz | 21 dbm | -33.21 dB
775.000 M 30.000 kHz 775.95130 MHz -41.44 dBm 44 oB 775.900 MHz 776,000 MHz | 50,000 kHz 775,99635 WMHz 5.61 dém -36.61 de
_783.000 M 100,000 kH: 781,52040 MHz | 5.53 daim | -24.47 dB 42 Em
] 788.100 MHz 30.000 & 788.03172 MHz -41.13 dém -28.13 d8 || 05675 MHz 34 dBm |
788.100 MHz 793.000 MHz 100,600 & 788.18566 MHz -36.61 tBm -23.61 d8 788,100 MHz 753,000 MH= | 768 57378 MHe 17 dBm
793.000 MHz 605.000 MHZ e 793.05344 MHz ~61.07 ditm ~26.07.d8 793,000 MHz BO6.000 MHz 793,17532 MHz ~59.95 dBm | -24.95 dB
.
L U ] . )
Date’ 6.JUN.2018 220748 Date 6.JUN2016 221927
TEL : 886-3-327-3456 Page Number 1 Al3-12 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG820225-02B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

=

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Aute Sweep

(Speemm )

&

Ref Level 30,00 d&m
SGL Count 1004100

Offset 10.80 dB Mode suto Sweep

@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS Limit Ghack
20 dbiwe—_koupious §ive ans pals 20 dbipe—$RURLOUS | INE ABS
10 dBm 10 d8m J[
0 der B dBm f
-10 dém — -10 dBm — l -
-20 dBm -20 dBm i |
- /]
ZFiREus. Lt I
{6l §
40 dB {
, VAR
s | AL i (N DA
-50 dBm I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency Powerabs | Alimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 76715385 MHz -61.5¢ dBm -26.59 0B | || 763,000 MRz 775.000 MHz 6.250 kHz 767.24975 MHz -61.47 dBm
775.000 MHz | 775.900 MHz 100.000 kHz 775.26568 MHz -48.82 dEm -35.82 db 775.000 MHz 775,900 MHz | 100,000 kHz 775,44011 MHz | -49.61 dbm
775.000 M 30.000 kHz 775.99575 MHz -53.85 dBm -40.85 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.96688 MHz -54.05 dBm |
_785.000 M) 100,000 kH 18.08 diém | =11.02 dB 788,001 | 27 dBm
i 786,100 MHz 30.000 & ~54.42 dBm 4142 db | 788,10 e 2 - dbm |
788.100 MMz 793.000 MHz -50.00 dBm -37.00 d& 788,100 MHz 793,000 MHz | 758,80245 MHz -35.41 dbm |
793.000 MMz 805,000 MHz -61.56 dim -26.56 dB 793.000 MHz BO6.000 MHz B01.98052 MHz -61.63 dBm

[ i

Date 6.JUN 2018 2226 14

. i

Date &.JUN 2018 2234:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

&

Ref Level 30,00 dém

SGL Count 100/100

Offsat 10.80 dB Mode suto Sweep

@1 AvaPwr
Limit Fheck PARS heck
20 dbe_foupinue | ive an pak loURIOUS | INE ARG 2485
10 dBm
0 dBr ‘ o y
-10 dam — i \ — ‘f
-20 dBm: T ! !
: a | \
SRS /J = Y
SPURIGUS LINg
s \-\\‘_T = .T__\
-50 dBm ‘ |—-4
50 dim — T
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[I'start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
Range Low Range Up | RBW | Frequency | powerabs | Atimit | Rangetow | Rangeup | RBW | Frequency | pawerabs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 778,33467 MHz | -61.17 dém | -26.17 a8 | (™ 7p3.000 MAz 775.000 Mz | 6.250 kHz 76445654 MHz | ~61.60 dBm -26.60 dB
775.000 MHz 775.900 MHz 100.000 kHe 775.87707 MHz -36.61 dBm -25.81 db 775.000 MHz 775,900 MHz 100,000 kHz 775.89865 MHz -46.46 dBm | -33.46 dB
775.000 M 30.000 kHz 775.97757 MHz -42.86 dim 775.900 MHz 776.000 MHz | 30.000 kHz 725.98177 MHz -50.50 dBm -37.50 d8
_788.000 Mi 780.98102 MHz | .68 dim | 3017
i 788.100 MHz 786.01813 MHz dém | (6068 MHz
788.100 M4z 793.000 MHz 785.37657 MHz -37.37 dBm 788,100 MHz 793000 MHz | 759, 10734 MHz
793.000 MHz 605.000 MHZ 795.60390 MHz ~61.44 dim 793,000 MHz BO6.000 MHz 793,03247 MHz ~60.20 dBm | -25.20 dB
.
L JU ) . i
Date B.JUN2018 222634 Date: 8.JUN2016 223223
TEL : 886-3-327-3456 Page Number 1 Al13-13 of 21

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 13/ 10MHz / QPSK

. o
S trum {@ Spect ‘\V
RefLevel 30.00 dBm  Offset 10,80 db Mode Auto Swesp RefLevel 30.00 d8m  Offset 10.80 ¢8 Mode Auto Sweep
S6L Count 100,100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck 3 Limit ¢heck
CRURIOUS JINE ABRS " DARS 20 d;m 2 EBURTIOUS INE ABRS
| o ﬂ
‘IW 10 “
i o i
i [
— } ! -10 diBr — j - —
|
-20 dBm :
T [
— LT —
A F Sfiia e s AN
/' \ T\ J\ 40 dp = : 7 ! i
e L, \ W od J_.‘ AN A \' {
. 53,950 ]
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
|Spurious Emissions Spurious Emissions
Range Law Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency |__PowerAbs | alimit
763.000 MHz 775.000 MHz 6. 766,03895 MHz -51.50 dém 763.000 MHz 775,000 MHz 6.250 kHz .27672 MHz -61.77 dém -26.77 db
775000 MHz | 775,900 MHz 0 775.87527 M -49.28 dém 775.000 MHz 775,900 MHz 100.000 kHz -49.48 dBm -36.48 dB
775.900 MHz | 776.000 MH2 775.99006 MHz -53.51 dbm | 775.900 MHz 776,000 MHz 30.000 khz | -54.52 dBm -41.52 dB
776,000 MHz | 788.000 MHz 777.61239 MHz 20,94 dBm | 776.000 MHz 788.000 MHz 100.000 kH; 20,87 dBm -9.13 dB
788.000 MHz | 788.100 MHz L 788.03861 MH2 -54.44 dim 788.000 MHz 788,100 MHz 30.000 kH -52,62 dBm -39.62 dB
788.100 MHz 792.000 MHz 100,000 kHz 788,29825 MHz -50.02 dém 788.100 MHz 793,000 MHz 100,001 kHz -36 .44 dBm -23,44 dB
783.000 MHz 806.000 MHz (250 kHz B01.53886 MHz ~61.43 dim 793.000 MHz 206,000 MHz 6.250 kHz 802.38312 MHz -61.66 dBm -26,66 dB
— . — L >
L it J UNHTRENED v (O]
Date. 6.JUN2018 224217 Date: 6 JUN.2018 224356

Band Edge / Full RB

(m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode auto Sweep

@1 AvgPwr
Limit ¢heck PASS
20d mr\ SPUBIOLS INE _ABRS DARC
10 dem
0 dBm l
-10 dBim — {
-20 dBm [ -
1]/ \
2 | r“\\ L
-40 dBm \
-50 dBm |
60 dbrm — T,
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.88611 MHz -51.00 dBm -26,00 dB
775000 MHz 775.900 MHz 100.000 kHz | 775.89955 MHz -38.62 dBm | -25.62 di |
775,900 MHz | 776.000 MHz | 30.000 kHz | 775.99505 MHz -42.25 dBm, | -29,25 dB
776,000 MHz | 788,000 MHz | 100.000 kHz | 782.59940 MHz | 3.64 dBm -26.36 dB
789,000 MHz | 789,100 MHz | 30.000 kHz | 768.05749 MHz | -34.74 dBm -21.74 dB
785,100 MHz | 793.000 MHz | 100,000 kHz | 788.35210 MHz | -30.34 dBm | -17.34dB
793.000 MHz | BO6.000 MHz | 6,250 kHz | 793.00648 MHz | -57.78 dBm -22.79 dB

N i

L I\

J

Date 8 LN 2042 2237 18

(11—

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON

Las.

FCC RADIO TEST REPORT

Report No. : FG8

20225-02B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
5 trum {@ Spect ‘\I:rg
Ref Level 30.00 dém  Offset 10.680 d& Mode Auto Swesp Ref Level 30.00 d8m Offset 10,80 B Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr @1 AvgPyr
Limit ¢heck p Limit ¢heck
L DURIOUS | INE ABS DAk 20 dbifpe—pBUBIOUS L INE ARS .
q s |
] |
i o i
il F [
T -20 cém
[ o [
) ] _SPURIOUS LINE AB! f’ l
/A r 40 dB \ I{‘:
‘L W 50d A N J _)‘--'/ LY L
| B i
-60 gBrr -
| Start 763.0 Mz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop B06.0 MHz
|Spurious Emissions Spurious Emissions
Range Law RangeUp | Fraquency | Powerabs | Rangelow | RangeUp | RBW | Frequency |__Powerabs [ ALimit
253:008 K2 FE5:000 Wiz | IS0 I 6176 dem 763.000 MHz 775,000 MHz 6.250 kHz | 769,03596 MHz -61.51 dém -26.51 db
775.000 MH2 | 775.900 MHz 775.83482 775.000 MHz 775,600 MHz 100.000 kHz 775.04451 MHz2 -49.53 dBm -36.53 dB
775.900 MHz | 776.000 MHz2 775.99695 MH2 | | 775.900 MHz 776,000 MHz 30.000 kHz 775.99356 MH2 -54.37 dBm -41.37 dB
776,000 MHz | 788,000 MHz 77756444 MHz 19.96 dBm | -10.04 dB | 776.000 MHz 788,000 MHz 100.000 kHz | 20.13 dBm =9.87 dB
788.000 MHz | 788,100 MMz : 78809408 MH2 -54.53 dim 758.000 MHz_ 788,100 MHz 30,000 kH 52,97 dBm ~39.97 dB.
788.100 MHz 793.000 MHz 100.000 kHz 789.0 MHz 788.100 MHz 783,000 MHz 100.008 kHz -37.46 dBm | -24.46 dB
793.000 MHz 806.000 MHz .250 kHz B02.00643 MHz 793,000 MHz 206,000 MHz 6.250 kHz -61.60 dem -26.60 dB
Ll - c—— -
L JL J AHINRYEDY we THITIREDD
Date 6.JUN2018 22.40:37 Date: 6 JUN.2018 224536
Band Edge / Full RB
um I Ugl]
Ref Level 30.00 dém Offset 10.80 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
20d mﬂ sPUIB IS INE ARS DARC
10 dem
0 dBm [’"""'""" l
-10 dBm — , ‘
-20 dem } / \
3 17 Tt i
-40 dBm -‘\.\\]
-50 dBm |
60 dBm ) Py
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | pPoweraAbs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.48051 MHz -51.06 dBm -26,06 dB
~775.000 MHz 775,900 MHz 100.000 kHz 775.89416 MHz -38.82 dBm | -25.82 dB |
775.900 MHz | 776.000 MHz | 30.000 kHz | 775.99995 MHz =41.,96 dBm | -28,96 dB
776,000 MHz | 788,000 MHz | 100.000 kHz | 782.45554 MHz | 2.70 dbm -27.30 dB
788.000 MHz | 788,100 MHz | 30,000 kHz | 768.01224 MHz | -35.56 dBm -22,56 dp
788,100 MHz | 793.000 MHz | 100,000 kHz | 788,41084 MHz | -31.24 dBm | -18.24 dB
793.000 MHz | BO6.000 MHz_ 6.250 kHz | 793.04545 MHz | -56.69 dBm | -21.69 di
B d 1
L J1 J )
Date & UL 2048 293370
TEL : 886-3-327-3456 Page Number : A13-15 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
5 trum {@ Spect ‘\I:rg
Ref Level 30.00 dém  Offset 10,680 d& Mode Auta Sweep Reflevel 30.00 d8m  Offset 10,80 68 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr ®1 AvgPwr
Limit ¢heck d Limit ¢heck
CRURIOUS JINE ABRS - DAR 20 d;m 2 EBURTIOUS INE ABRS
q - ﬂ
| n
i I
- -10 dBr — i = =
= f ] ] i
1 -20 dem J‘
[ — [
1 SPURIOUS_LINE AB
] b — J( i 4
/ L \ N
\\ l‘. 50d A e I\
| y i
[Start 763.0 MHz 7007 pts Stop B06.0 MHz ] || Start 763.0 MHz 7007 pts Stop 806.0 MHz
|Spurious Emissions Spurious Emissions
Range Law Rangeup | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency |__Powerabs [ aLimit
T30 HiD FE5:000 Wiz | LEALT 0w =617 dbm 763.000 MHz 775,000 MHz 6.250 kHz | 774.75425 MHz -61.55 dém -26.56 db
775000 MHz | 775,900 MHz 775.82493 -49.32 dém 775.000 MHz 775,900 MHz 100.000 kHz 775.37088 MHz -49.56 dBm -36.56 dB
775.900 MHz | 776.000 MHz 7759 MH2 -£3.20 dam | 775.900 MHz 776,000 MHz 30.000 khz | 775.93531 MHz -54.38 dBm -41.38 dB
776.000 MHz | 788.000 MHz 777.55245 MHz 18,88 dam | 776.000 MHz_ 788.000 MHz_ 100.000 kHz | 785.38761 MHz | 18,98 dBm -11.02 dB_
788,000 MHz |  766.100 MHz : 788.02782 MHz =54.45.dBm 788.000 MHz 788,100 MHz 30.000 kH 768.04001 MHz -53,31 dBm
788.100 MHz 793.000 MHz 100,000 kHz 791.60545 MHz -43.54 dBm 7898.100 MHz 793,000 MHz 100,000 kHz -39,29 dBm
793.000 MHz 905.000 MHz 250 kHz 79352537 MHz -61.51 dBm 26.51 db 793,000 MHz 206,000 MHz 6.250 kHz -61.67 dBm 26,67 dB
- v — =
L it J UNHTRENED v THTNAREDD we
Date 6.JUN2018 2251104 Date: 6 JUN.2018 225244
Band Edge / Full RB
um I tltl;.ll
Ref Level 30.00 dém Offset 10.80 dB Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
90 dbire_$RURIOUS | INE ARS DARC
10 dem
0 dBm ]
-10 dBm — ‘
-20 dbm } i
’ P T ) I
40 dBm \\\
-50 dBm [
50 dBm A oy
Start 763.0 MHz 7007 pts Stop BO6.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | pPowerabs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.93407 MHz -51,12 dBm | -26,12 db
~775.000 MHz 775,900 MHz 100.000 kHz | 775.89955 MHz -39.52 dBm | -26.52 dB |
775.900 MHz | 776.000 MHz | 30.000 kHz | 775.99955 MHz -42.44 dBm | -29.44 di
776,000 MHz | 788,000 MHz | 100.000 kHz | 783,13886 MHz | 1.66 dBm -28.34 db
788.000 MHz | 788,100 MHz | 30,000 kHz | 768.04820 MHz | -36.65 dBm -23,65 dp
788,100 MHz | 793.000 MHz | 100,000 kHz | 788,37657 MHz | -32.22 dBm | -19.22 dB
793.000 MHz | _B06.000 MHz 6.250 kHz | 793.05844 MHz | -57.50 dBm | -22.50 dB
mn Y
L J1 J )

Date 8 LN 2042 224924

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG820225-02B

Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAR Limit §heck PAR
10 dipe _BRURIOUS LINE_ABS 10 e _BPURIOUS LINE ABS
S| _LINE_ABS_ SPLIRIOUS_LINE_ABS_
-20 dem -20 dBm
-30 dB -30 dBm
40 derm -0 dBm
P B et P e
-50 dem L gt L ki 4 ¥ -0 dam ; pmia et e A ~
P T PR
70 By -70 dBm
-0 dam -0 dBm
-a0 dem -0 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| RangeLow | Range Up | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30.000 MHz | 763,000 MHz 100000 kHz 744.50100 M| -50,33 dBm_ 46,33 0B | 30.000 MHz 763,000 MHz 100000 kHz 7EQ.E8531 MHz | -53,37 dbm | -46.37 d& |
B06.000 MH 1,000 GHz | 100.000 kHz 57453803 MHz -56.08 dbm ~45.08 dB B08.000 MHz 1,000 GHz | 100,000 kiz 557.51554 Mkz -57,97 dbm -44.97 di
3.000 GHz | 1.000 MHz 1.55511 GH2 | -46.96 dBm ~33.96 dB 1.000 G 3.000 GHz | 1.000 M -47.38 dBm ~34.36 dB
8.000 GHz 1.000 MHz 7.56122 GHz -43.08 dBm -30.08 dB 3.000 GHz 8.000 GHz 1.000 M -42.98 dBm o8 di
T

Date 6.JUN 2016 221203

TITNTII o8

Date 6 JUN 2018 22 1257

(L1 —

Middle Channel / QPSK

Middle Channel / 16QAM

lm lu:r:
= trum -
Ref Level 0,00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 000 dém  Offset 10.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rInm—v Limit llnnrv
BPURIOUS INE_ABS n AéHlﬂ' PPURIOUS INE_ABS
_LINE_ABS_ SPLIRIOUS_LINE_ABS_
-20 dBm
-30 dBrm
40 derm e -0 dBm
A ) PR Ry e
50 dem 5 s : 50 e ] Sl x
= i -50 dBm
P il
-70 dBy =70 dBm-
-a0 dém -0 dBm
40 dem 90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| RangeLow | Range Up | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30.000 MHz | 763,000 MHz 100000 kHz 7E7.68841 M| -50,25 dBm 46,2508 | 30.000 MHz 763,000 MHz 100000 kHz -53,21 dbm | -46.21 dB |
B06.000 MH 1,000 GHz | 100.000 kHz 522,57101 MHz -56.00 dbm ~45.00 dB B08.000 MHz 1,000 GHz | 100,000 kiz 57,95 diim ~44.95 dB
1.000 3.000 GHz | 1.000 MHz 1.56011 GH2 | .31 dBm ~34,31 dB 1.000 G 3.000 GHz | -45.75 dBm 3 B |
3.000 Gl 8.000 GHz 1.000 MHz 7.544680 GHz -42.75 dBm -29.75 dB 3.000 GHz 8.000 GHz -42.90 dBm 29,9
T
T ea

Date 6.JUN.2018 22 14.45

WINHTNI W

Date 6.JUN.2018° 22 13:51

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 13 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Y lCE-'
Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck V Limit §heck
10 dipe _BRURIOUS LINE_ABS PABS 10 e _BPURIOUS LINE ABS
SPLIRIOUS_LINE_ABS_ SPLIRIOUS_LINE_ABS_
-20 dBm
-30 dB =30 dBm
40 derm -0 dBm
P At Pt P P it
-50 dBm : e N L -50 dBm l e LA
PPy PPy
70 dBj -70 dBm
-0 dam -0 dBm
-a0 dem -0 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
I | Range Up | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
763,000 MHz 100000 kHz 730.54728 MHz | -50,47 dBm 46,47 0B | 763,000 M) 100,000 k 725 B1HE4 M| -53,37 dbm | -46.37 d& |
1,000 GHz | 100.000 kHz SB6.08746 MHz -57.98 dbm ~44.96 dB 1,000 GHz | 100,000 kb 528, 10945 MHz 57,35 dim ~44.95 dB
3.000 GHz | 1.000 MHz 1.56511 GHz | -46.75 dBm ~33.75 dB 1.000 GHz 3.000 GHz | 1.000 MHz | 1.56511 GHz -45.50 dBm ~33.60 dB
8.000 GHz 1.000 MHz 7.55222 GHz -42.92 dBm -29,92 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.55022 GHz -43.04 dBm -30.04 dg

Date 6.JUN 2016 222341

TITNTII o8 [ Il

Date 6 JUN 2018 22:2435

(L1 —

LTE Band 13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

[ wum | (=
Ref Level 0,00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 000 dém  Offset 10.20 d& Mode Auto Sweep
SEL Count 100/100 SEL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rInm—v PAR Limit llnnrv PaR
BPURIOUS INE_ABS ¥ 58 n déHlﬂ' PPURIOUS INE_ABS |
_LINE_ABS_ SPLIRIOUS_LINE_ABS_
-20 dBm
=30 dBm
-40 dBm:
- P s - P P e
! el il e 50 dem . e T K
P
-70 dBy =70 dBm-
-a0 dém -0 dBm
40 dem 90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| RangeLow | Range Up | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30.000 MH 763,000 MHz 100000 kHz 745.66627 MHz | -50,39 dBm 46,30 0B | 30.000 M 763,000 MHz 100000 kHz 73461044 M -53 24 dbm | -46.24 dB |
B06.000 M 1,000 GHz | 100.000 kHz 55461308 MHz -56.05 dbm ~45.05 dB B08.000 M 1,000 GHz | 100,000 kb 5B7.15392 MHz -57.81 dBm ~44.81 dB
1.000 3.000 GHz | 1.000 MHz 1.55561 G -45.59 dBm -33.53 dB 1.000 G 3.000 GHz | 1.000 M 1.55651 GHz 7.33 dBm -34,33 dB
3.000 GHz B.000 GHz 1.000 MHz 7.57378 GHz -43,12 dBm -3n.1zde |||l 3.000 GHz .000 GHz 1.000 MHz 7.54880 GHz -42,88 dém -28.8€ dB
i T
(] L J1 (]

Date. 6.JUN.2018 22 47:28

Date 6.JUN.2018 22 46:31

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820225-02B

LTE Band 13 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

lﬂ.P
Ref Level dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck Paps Limit §heck P
10 dipe _BRURIOUS LINE_ABS 10 e _BPURIOUS LINE ABS PARS
_LINE_ABS_ SP 5_LINE_ABS_
20 dem -20 dBm
-30 dB =30 dBm
40 dem -0 dBm
50 dBm—; : S A A Y S50 dBn - e L
PP P Y PP
70 By -70 dBm
-0 dam -0 dBm
-a0 dem -0 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| RangeLow | Range Up | RBW | Frequency | powerabs | Range Low |  Rangeup | RBW | Frequency | Power Abs | ALimit
30.000 MHz 763,000 MHz 100000 kHz 7E7.68841 MHz | -59,23 dBm_ 30.000 MHz 763,000 MHz 100000 kHz 7EQ. 15367 MHz | -53 24 dbm | -46.24 dB |
B06.000 MHz 1,000 GHz | 100.000 kHz 96340080 MHz -56.11 dbm B08.000 MHz 1,000 GHz | 100,000 kHz 52374663 MHz dsm 4471 dB
1.000 GHz 3.000 GHz | 1.000 MHz 1.55511 GH2 | -47.35 dBm B 1.000 GHz 3.000 GHz | 1.000 MHz | -47.80 dBm ~34.80 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54830 GHz -43,06 dBm -30.06 dB 3.000 GHz 8.000 GHz 1.000 MHz -43.03 dBm -30.03 dg
v
T ea

Date 6.JUN 2016 222908

TITNTII o8 [ Il

Date 6 JUN2018 223003

Highest Channel / 64QAM

&

Ref Level 0,00 dém Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit (hock
-8 I}AH\' BPURIOUS INE_ABS
LINE_ABS_
R et
B P e e i
-70 dBy
-a0 dém
40 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions
| RangeLow | Range Up | RBW | Frequency | powerabs | ALimit
30.000 MHz 763,000 MHz 100000 kHz 73457676 MHz | -50,57 dbm 46,57 0B |
B06.000 MHz 1,000 GHz | 100.000 kHz SE5,59050 MHz -58.18 dbm ~45.1 dB
1.000 GHz 3.000 GHz | 1.000 MHz 2.97926 GHz | -47.86 dBm ~34.86 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55122 GHz -43,06 dBm -30.06 dB
v

Date 6.JUN.2018 22 34:58

WINHTNI W

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

LTE Band 13/ 10MHz

—
Spectrum | (=)
Ref Level 0.0 Mode Auto Sweep
SGL Count 101
@1 AvgPwr
Limit wII\-’rP [E
10 dipe _BRURIOUS LINE_ABS
S_LINE_ABS_
-30 dB
-40 dem
50 dBm—r i | .
AR
-0 dB
-0 dam
-a0 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions
| RangeLow | Range Up | RBW | Frequency | powerabs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz | 756, EA046 MHz -59,35 dBm 46,3508 |
B06.000 MHz 1,000 100.000 kHz 526, 36432 MHz -56.12 dbm ~45.12 dB
1.000 GHz 3.000 ¢ 1.000 MHz 8725 GHz -48.01 dBm ~35.01 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55072 GHz -43,03 dBm -30.03 dB
-
il TN e
Date 6.JUN 2018 225328

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Report No. : FG820225-02B

Page Number 1 A13-20 of 21



swamoncas. FCC RADIO TEST REPORT

Report No. : FG820225-02B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0006
30 Normal Voltage 0.0092
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0106 PASS
-20 Normal Voltage 0.0088
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0092

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A13-21 of 21




wammanas. FCC RADIO TEST REPORT Report No. :FG820225-02B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.48 4.38 4.35 5.54
Middle CH 3.51 4.35 4.58 5.62 PASS
Highest CH 3.48 4.41 4.38 5.59
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 51 6.14 - -
Middle CH 5.48 6.29 - - PASS
Highest CH 5.04 6.2 - -
TEL : 886-3-327-3456 Page Number : A25-1 of 58

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

Lowest Channel / 1RB

LTE Band 25/ 20MHz / QPSK

= &)
Ref Lovel 30.00 chm  Oftset 11,70 66 Ref Lovel 30.00 chm  Oftset 11,70 66
e At 308 AQT 2 e RBW 20 MHz e At a0 ds  AGT Z s e RBW 20 Mz
8153 View 8153 View
0.1 -
0.0 0.0
i
\
[
i \ e | :
|
1E - 1E !
S !
CF 1.86 GHz dean Pwr + 20,00 dBb CF 1.86 GHz
i Function o ry G e D Function
| Crast | 0% | [ Mean | Peak | Crast | 0% | 1% I
Traco 1 45 da 276 0B Traco 1 | 2057 obm 59 dim 4.93 da 2.41d8 343 d8
L— L— -
Shactruri ] = Shactruri ] =
Ref Lovel 30.00 chm  Oftset 11,70 66 Ref Lovel 30.00 chm  Oftset 11,70 66
e At 308 AQT 2 e RBW 20 MHz o At AQT Z s e RBW 20 Mz
8153 View 8153 View
('8 i L34 =
0.0 0.0
}
1e. 1E4 3
‘ |
i 1
1E + . 1E i .
1E 1E “
CF 1.08 GHz CF 1.08 GHz Mean Pyer + 20.00 dB
e ry G e OF Funetion e ry G e OF Funetion Samples: 130000
Mean | Peak | Crast | 0% | 10% [ | Crast | 0% | 1% | paw | ooiwe |
Traco 1 | 1578 bm 23 30 dbm 3 2.4 0B 48 0B Traco 1 26,57 i .59 da 2.45 dB 3.85 d8 de 4.52 08
Spectrurn P Sprctrur k=
Ref Lovel 30.00 chm  Oftset 11,70 66 Ref Lovel 30.00 chm  Oftset 11,70 66
e At 308 AQT 2 e RBW 20 MHz e At a0 ds  AGT Z s e RBW 20 Mz
8153 View 8153 View
LB = a1 =
- S
0.0 1‘ 0.0 A
" \
t T
‘ \
1€ | " 1E ! T
1E : 1E ll
2 i 2 |
CF 1.905 GHz ean Pyr + 20,00 dB CF 1.905 GHz Mean Pyer + 20,00 dB
e ry G e OF Funetion Samples: 130000 e ry G e OF Funetion Samples: 130000
Mgan | Peak | Crast | 10% | 1% | pase | o01% | Mgan | Peak | Crast | 10% | 1% I 0.1% | 0.01% |
Traco 1 | 2056 gbm 24 01 dbm 344 d8 2.4 0B 3.39 08 3.48 0B 35108 Traco 1 | 20.83 gkm 2561 dbm 4.78 da 2.434d8 3.86 d8 4.41d8 404 4B
L— L—
I [ i [y

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number : A25-2 of 58



wammanas. FCC RADIO TEST REPORT Report No. :FG820225-02B

LTE Band 25/ 20MHz / 16QAM
Lowest Channel / 1RB

= &)
Ref Lovel 30.00 chm  Oftset 11,70 66 Ref Lovel 30.00 chm  Oftset 11,70 66
e At a0 ds  AGT 2 e RBW 20 MHz e At a0 ds  AGT Z s e RBW 20 Mz
8153 View 8153 View
o1 L34 =
1
|
0.0 - 0.0
| \
\ g \
| |
| i
A
‘u
iE < 1€ T X
l w
CF 1.6 GHz Aean Pyr + 2000 dB CF 1.6 GHz Mean Pwr + 20.00 dB
e ry G Funetion e e OF Funetion Samples: 130000
Mean | | Crast | 0% | [ I Peak | Crast | 0% | 1% I |
Traco 1 | 1964 obm 4.31 da 2.01 dB Traco 1 26,29 dbm 5.26 da 2.95 dB 475 da
L - pr— -

Middle Channel / 1RB

Middle Channel / Full RB
Shactruri ] = Shactruri ] =
Ref Lovel 30.00 chm  Oftset 11,70 66 Rof Lovel 30.00 30m  Offset 11,70 o0
e At a0 ds  AGT 2 ms @ RBW 20 MHz e At a0 ds AQr 2 ms @ RBW 20 Mz
8153 View 8153 View
0.0 | 0.0 :
i i |
1E4 1E4 i
"‘
1E < 1E T <
1E 1E !
CF 1.08 GHz CF 1.08 GHz Mean Pyer + 20.00 dB
e ry G e O Funetion : e ry G = Distri Funetion Samples: 130000
Mgan | | Crast | 10% | 1% | opase | o.01% | Mgan | Peak | Crast | 10% | 1% I 0.1% | o1% |
Traco 1 | 1871 obm .55 da 2.9 0B .52 4B 4,58 0B .52 4B Traco 1 | 20.21 obm 26,13 dhm 592 da 3.10 dB 4,95 da da 8
E— oo E— -
Highest Channel / 1RB

Highest Channel / Full RB
\;.;f‘lln:;ll i0.00 déim Offset 11.70 dib [‘E“] g il

Zms e HBW 20 MHz
@153 View

P
Ref Lovel 30.00 chm  Oftset 11,70 66
e At a0 ds  AGT 2ms @ RBW 20 MKz
8153 View
- '--__\.7-
L
1
0.0 1 0.0

i
!
‘ |
1E I\ 3 1E T 5
T i
1E 1E
CF 1.905 GHz ean Pyr + 20,00 dB CF 1.905 GHz Mean Pyer + 20,00 dB
e ry G e OF Funetion Samples: 130000 e ry G e OF Funetion Samples: 130000
Mgan | Peak | Crast | 10% | 1 | pase | o.01% | Mgan | Peak | Crast | 10% | 1% I 0.1% | 0.01% |
Traco 1 | 1502 okm 2341 dbm 4.39 da 2.01 dB 535 4B 4,38 0B .43 4B Traco 1 | 1574 gbm 2583 dhm 5,09 da 3.10 dB 4.90 da 5,55 dB s g8
- — e -

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number . A25-3 of 58



swamoncas. FCC RADIO TEST REPORT

Report No. :FG820225-02B

LTE Band 25/ 20MHz / 64QAM
Lowest Channel / 1RB

Lowest Channel / Full RB
= &)
Rof Lovel 30.00 30m  Offset 11,70 o0 Rof Lovel 30.00 30m  Offset 11,70 o0
e At a0 ds  AGT 2 ms @ RBW 20 MHz e At a0 ds AQr 2 ms @ RBW 20 Mz
8153 View 8153 View
0.0 \ 0.0
‘!u
1E T iE ‘.. T
‘Wu
|
1E 1 1E t
CF 1.6 GHz Aean Pyr + 2000 dB CF 1.6 GHz Mean Pwr + 20.00 dB
Function Samples: 130000 o ry G e D Function Samples: 130000
I | Crast | 0% | 10% [ 1% Mean | Peak | Crast | 0% | 1% | paw | opoiwe |
507 da 3.10 0B 50148 Traco 1 [ 15 26,15 dbm 7.07 da 3.10 dB 501 da 6.14 4B 6.70 08
Il Il [y
Middle Channel / 1RB
Spectrurm

Middle Channel / Full RB

Ref Lovel 50.00 dim

k= Spoctrumn —
Offset 11,70 o Ref Lovel 30.00 chm  Oftset 11,70 66
o att 308 AQT 2 e RBW 20 MHz o att a0 ds  AGT 2ms @ RBW 20 MKz
(@153 View (@153 View
oa 3 oa
4
I
1 ‘ 1 v
A
| ;
1E | - 1E + >
, |
|
|
1E 1E T
CF 1.08 GHz CF 1.08 GHz Mean Pyer + 20.00 dB
e ry G e b Funetion : e ry G e OF Funetion Samples: 130000
Mgan | | Crast | 10% | | opase | oo01% | Mgan | Peak | Crast | 10% | 1 I A% | ooiee |
Traco 1 | 1798 obm S48 da 3.13 0B 548 OB 55148 Traco 1 | 15.70 obm 26,51 dbm 7.05 d8 3.1 dB £13d8 5.25 dB 5.72 dB
L— e —
Sprctrur

P
Ref Lovel 30.00 chm  Oftset 11,70 66
e At a0 ds  AGT 2

Highest Channel / Full RB

Spoctrurm k=
Ref Lovel 30.00 chm  Oftset 11,70 66
2ms @ RBW 20 MHz o At a0 ds  AGT 2ms @ RBW 20 MKz
8153 View 8153 View
S
0.1 =
0.0 0.0
1 “\
1€ - 1e - .
lt
15. = a
CF 1.905 GHz ean Pyr + 20,00 dB CF 1.905 GHz Mean Pyer + 20,00 dB
e ry G e OF Funetion Samples: 130000 e ry G e OF Funetion Samples: 130000
Mgan | Peak | Crast | 10% | 1% | ooiee | Mgan | Peak | Crast | 10% | %o I 0.1% | 0.01% |
Traco 1 | 1511 obm 24 18 dhm 507 da 3.16 0B 5.9 4B 5,13 48 Traco 1 | 18,50 okm 25 B0 dbm 5.90 da 3.10 dB 5,04 da 6.20 dB 6.70 08
L— L—
i [T i [T

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820225-02B

26dB Bandwidth

FAX : 886-3-328-4978

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.23 1.21 3.03 3.01 4.94 4.82 9.65 9.79 14.24 | 14.42 | 20.98 | 20.22
Middle CH 1.22 1.23 3.02 3.02 4.93 4.93 9.63 9.87 1451 | 1454 | 20.22 | 20.34
Highest CH 1.24 1.24 3.06 3.02 4.92 4.86 9.69 9.83 14.24 | 14.30 | 20.18 | 20.18
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz S5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.23 - 2.97 - 4.90 - 9.73 - 14.33 - 20.26 -
Middle CH 1.23 - 3.00 - 4.81 - 9.67 - 14.18 - 20.26 -
Highest CH 1.22 - 2.97 - 4.92 - 9.85 - 14.27 - 20.22 -
TEL : 886-3-327-3456 Page Number : A25-5 of 58




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG820225-02B

LTE Band 25

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

G G
Ref Lovel 30.00 chm  Offset 11,70 0B = ROW 30 b RafLavel 90,00 ghm  Offset 11,70 b = ROW 50 bz
e At MdE SWT 63245 e VBW 1004 Mode Auto FFT ko Att B SWT B33 us e VBW 1004Hz  Mode Auto FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
[TETED] [TETED]
e 1.5 Z 18508
bk i 2600 dB = ¥ mig 26.00 dB
. e o G S3600000 MHz - S\, B 1215000000 Mz
10 f \ L5001 x } ) factc L5240
0 dim— : 0 dam—
1Y Y
100 ]' \1 a0
/ i
20 d \
= 1 o T 2
iy SH — g et
40 40 de
50 dim— 500 el —
-0 -0
CF 1507 GHz 1001 pts Span 2.0 MHz CF 10507 GHz 1001 pts Span 2.0 MHz
Marker | Markear
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value ¥-valug | Function | Function Result |
M1 f 15,50 dam e down 13336 MHZ | - 1 1 BEOBA4EE 15.01 d8m e down
T1 i -10.16 dBm nda 26.00 d8 || 1 1 1.5500902 GH: ~10.28 dBm nda
T2 1 -10.07 ddm 3 factor 1500.1 | 12 1 1.B5 dBm 3 factor
T

Middle Channel / 1.4MHz | QPSK

Middle Channel / 1.4MHz / 16QAM

m]
Ref Lovel 30.00 chm  Oftsat 11 70 06 = REW RafLavel 90,00 ghm  Offset 11,70 b = ROW 50 bz
e At HHE SWT 632 s e VBW 100 Mode Auto FFT e Att M GE SWT 2 : Mode Autg FRT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
™M ™M) 6.5 1
188027760 QM2
20 dom sz " N
e nup 2000 diy| 3 non "y 2000 dif
i N o ey 1. 222900000 Mz i e L o A 1. 228000000 Mz
= Q lactor A 15383 e 3 factor \ L5310
p— 4 0 dam— -
/ /
d
10 d i a0 i
/ /
20 4 20 dém v
. B S
40 di
50 dim— 50 dism—
-0 -0
CF LD GHz 1001 pts Span 2.0 MHz CF 100 GHz 1001 pts Span 2.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | ¥-valug | Function | Function Result |
(- 1 1 EB0D9E 15.18 dem e down - 1 e down 1,275 Rz |
T1 i 16793945 7 dB nda 1 1 18793874 nda 26.00d8 ||
T2 1 1.880607 Gl 78 dém 3 factor 12 1 1 BE0nI5H GH i factor 1531.3 ||
T

Ref Lovel 50.00 dim  Offset 11,70 dB & REW 30k Raf Laval 50.00 dbm  Offset 11,70 dit = RAW 30 kHz
e Att de SWT 632 us e VBW 1004 Mode Auto FFT ke Att e SWT 632 us e VBW 100kH:  Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
[ZETEY] M) 1 i
1.9142 . 1.91406700
bk 4 nile 2600 db) i nile .00 ds
i o ST IV L 1236300000 MHz . e B ey 1 236400000 Mz
10 v | 10 -
Q focto \ 548,y 7 15481
0 dBm— 0.d&m—
-1 F -10
/
: /
20 ¢ 7 =20 dim "
S _— L VA
g g - PP e ey
-0 d 40 d
50 dm— -50 dém—
-60 dBm 60
CF 1.9143 GHz 1001 pts Span 2.8 MHz CF 1.9143 GHz 1001 pts Span 2.8 MHz
Marker Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull Type | Rof | Tre | X-value Y-value | _Function__| Function Result
M1 1 o dowrn L - 1 13.90 dBm ndB. down 1
T 1 nds 1 L nds
T2 1  facior T2 1  facior
T
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